
July 2017

GOLETA WATER DISTRICT

FINAL





 

 
 

Goleta Water District  
Potable Reuse Facilities Plan 

Final Report 
 

 

 

 

 

Prepared by: 
 

 
 

 

 

 

 

 

July 2017 
 

  



 

 
 
 
 

 
 
 
 

 
 
 

  



 

 

 

 

 

 

 

 

 

 

 
State Water Resources Control Board 

Goleta Water District Potable Reuse Facilities Plan 
Water Recycling Funding Program Project No. WRFP 3310-010 

 
Funding for this plan has been provided in full or in part through an agreement with the State Water 
Resources Control Board. The contents of this document do not necessarily reflect the views and policies 
of the State Water Resources Control Board, nor does mention of trade names or commercial products 
[...]

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  46 

In 2030, approximately 6,990 AFY (6.3 MGD) of wastewater flows are projected based on estimated water 
demand growth (refer to Section 2.3.2). An assumption of 85% RO recovery results in approximately 5,940 
AFY (5.3 MGD) of AWPF product water. After accounting for non-potable reuse of 1,270 AFY, 
wastewater flows are reduced to 5,720 AFY (5.1 MGD) and result in approximately 4,900 AFY (4.4 MGD) 
of AWPF product water.  

Monthly wastewater production must be considered in addition to annual availability. Historical (2011 to 
2015) monthly influent records were used to create a monthly production profile that was applied to 
projected 2030 annual average flows (6.3 MGD). As shown in Figure 5-2, WWTP influent flows are lower 
during the summer / dry season (roughly 6.0 MGD) than during the winter / wet season (6.3 to 6.5 MGD). 
Assuming an AWPF input capacity of 6.3 MGD (based on average flows throughout the year) results in an 
average treatment of 6.2 MGD due to lower summer / dry season influent flows. Applying an RO recovery 
of 85% to the monthly production values results in average annual yield of 5.3 MGD (5,890 AFY).  

Figure 5-2: Monthly Potable Reuse Supply Estimates (2030), Scenario 1: AWPF without NPR 

  
 
As shown in Figure 5-3, including monthly NPR demand (1,270 AFY; 1.1 MGD in 2030) results in a 
notable drop in AWPF product water flow during the summer to 4.2 MGD from a high monthly flow of 6.1 
MGD in the winter. Treating all available effluent in this scenario would require an AWPF with 6.1 MGD 
influent capacity that would only operate at that capacity for one month a year while treating an average of 
5.1 MGD, which is 85% of AWPF capacity, while paying the capital costs to install the full AWPF capacity. 
Therefore, an influent capacity of 5.1 MGD (based on average flows through the year) was assumed to 
optimize AWPF use to 95% of AWPF capacity (an average of 4.8 MGD). Applying an RO recovery of 
85% to the monthly production values results in an average annual yield of 4.1 MGD (4,550 AFY).  

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Su
pp

ly
 (M

GD
)

WWTP Influent / AWPF Influent AWPF Product Water

AWPF Output Capacity: 5.4 MGD 

AWPF Input Capacity: 6.3 MGD 

AWPF Yield: 5,890 AFY 



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  47 

Figure 5-3: Monthly Potable Reuse Supply Estimates (2030), Scenario 2: AWPF with NPR 

 
In addition, AWPF sizing will need to consider the impact of future water conservation / reduction on 
wastewater flows. GSD wastewater flows have declined approximately 20% since 2013 due to reduced 
indoor water use from drought awareness and GWD water use restrictions and incentives. GWD water 
demand projections (and the associated wastewater flows) anticipate some increases from water use in 2015 
and 2016 if drought restrictions are eased but most of the future increases are from new demand. Lower 
wastewater flows would reduce the maximum available supply for an AWPF. This can be addressed by 
constructing the initial AWPF phase for existing flows and adding capacity as wastewater flows increase. 

5.1.2 Pipeline Design Criteria 
The pipeline design criteria used to develop the alternatives in this report are presented in Table 5-1.  

Table 5-1: Pipeline Design Criteria 

Criteria Value, Comments 
Design Flow Peak hour conditions 

Material Ductile Iron or Steel (for high pressure or close to potable) 
Pressure Class (Minimum) Class 200 (psi) 

Max Velocity 8 fps 
Min Velocity 1 fps 

Goal 3 to 5 fps 
Max Head Loss 10 ft per 1,000 ft 
Pipeline C factor 120 Ductile iron 

 
 
 
 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Su
pp

ly
 (M

GD
)

WWTP Influent AWPF Influent (after NPR) AWPF Product Water NPR

AWPF Output Capacity: 4.3 MGD

AWPF Input Capacity: 5.1 MGD

AWPF Yield: 4,550 AFY



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  48 

5.2 Potential Potable Reuse Receptors 
Four potential recycled water receptors were identified for a conceptual potable reuse project.  

• Groundwater Augmentation: Goleta Groundwater Basin (via surface spreading or injection) 
• Reservoir Augmentation: Lake Cachuma 
• Raw Water Augmentation: CDM WTP 
• Treated Water Augmentation: Potable Water Distribution System (Van Horne Reservoir) 

These potential receptors generally fall into three “strategy” categories: (1) raw water body, (2) raw water 
infrastructure, and (3) potable water infrastructure as shown in Figure 5-4. The locations of the five 
potential receptor sites are shown on Figure 5-5. 

Figure 5-4: Schematic of Potable Reuse Receptors 

 
Figure 5-5: Potential Potable Reuse Receptor Locations 

 
 



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  49 

5.2.1 Raw Water Body 
A “raw water body” is defined as a surface reservoir or groundwater basin that could be used to store 
purified recycled water, with the intent to provide subsequent additional treatment and distribution to 
customers through the potable water system. The various pathways for introduction of recycled water into 
a raw water body are described below. 

Groundwater Augmentation via Surface Spreading 
Groundwater augmentation via surface spreading is most efficient where recharge basins can be located 
above an unconfined aquifer and, where sediments between the ground surface and the water table are 
highly permeable and able to transmit water downward. As shown in Figure 5-6, this condition exists in 
the North Subbasin, as well as a portion of the Central Subbasin and the West Subbasin; however, 
insufficient open space exists to construct recharge basins. For example, approximately 40 acres of recharge 
basins would be required to recharge 5,890 AFY, assuming maximum month supply is 5.4 MGD, 
infiltration rate of 0.5 feet per day, and an additional 20% of acreage is needed beyond acreage dedicated 
for recharge area for berms, setbacks, maintenance, etc. 

Therefore, groundwater augmentation via surface spreading is not feasible due to a lack of available open 
space in the optimum recharge areas and the confining layers in areas where open space is available and 
this option was removed from further evaluation. 

Figure 5-6: Potential Surface Recharge Areas 

 
Groundwater Augmentation via Injection 
The Goleta Groundwater Basin is a potential potable reuse receptor by injection into the Basin. The District 
has historically injected surplus water from Lake Cachuma after treatment at CDM WTP and, in 2015, the 
District investigated potential injection well locations to expand this program. These potential injection 
well sites identified during that investigation were assumed to be suitable for injection of purified water too 



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  50 

since they are also located in areas that would promote recovery of the basin following extended pumping 
periods.  

GSI (2017) completed an initial analysis of travel times under two injection scenarios – 3,000 AFY and 
6,000 AFY. The analysis is included in Appendix C. Both scenarios assumed a similar volume of injected 
water would be pumped in addition to baseline pumping of 1,200 AFY to be conservative from a travel 
time estimate perspective. The 3,000 AFY scenario assumed six injection wells at 0.5 MGD per well and 
the 6,000 AFY scenario assumed 11 injection wells at 0.5 MGD. 

The GWR regulations specify a minimum response retention time of 2 months verified by a tracer test and 
of 4 months when using a groundwater model. The preliminary modeling for both scenarios found that no 
GWD wells or active La Cumbre Mutual Water Company potable supply wells are located within 4 months 
of response retention time relative to the simulated injection wells. Recycled water travel distances in the 
subsurface over 4 months were estimated to be approximately 600-700 feet under the conditions simulated. 

Surface Water Augmentation 
The surface water reservoir considered as a potential potable reuse receptor is Lake Cachuma. Lake 
Cachuma is located north of Goleta on the Santa Ynez River and provides potable water supply to the 
District, as described in Chapter 2. Delivering recycled water to Lake Cachuma would require almost 
80,000 ft of pipeline to reach the reservoir through the Tecolote Tunnel.  

This option was removed from further consideration due to the following: 

• High capital cost of the pipeline required to reach Lake Cachuma 
• Uncertainty regarding permits required to install a new pipeline within the Tecolote Tunnel 
• Institutionally complicated water rights exchanges/agreements involving Lake Cachuma parties 

5.2.2 Raw Water Infrastructure 
“Raw water infrastructure” is defined as an engineered conduit for untreated surface water that supplies an 
existing (or planned) surface water treatment plant. The CDM WTP currently treats water from Lake 
Cachuma and the SWP. The option considered in this report would introduce purified water from the AWPF 
directly upstream of the CDM WTP. 

Purified water is assumed to be limited to no more than 50% of source water to the CDM WTP at any point 
in time due to concerns regarding impacts to WTP operations and DDW may not issue full log removal 
credit for the WTP (presented in Table 4-1). 

5.2.3 Potable Water Infrastructure 
“Potable water infrastructure” is defined as a reservoir or distribution pipeline that already contains treated, 
potable water intended for direct delivery to customers. The option considered in this report is a potable 
reuse project that introduces purified recycled water directly into the distribution system via the Van Horne 
Reservoir shown in Figure 5-4. Purified water from the AWPF would be conveyed by pipeline to the Van 
Horne Reservoir where it would be mixed with other treated water from the CDM WTP before entering the 
distribution system. This option has the advantage of mixing high quality purified water with high quality 
treated water from the CDM WTP and avoids the potential operational issues of combining different 
qualities of source waters at the CDM WTP.  

5.3 Potable Reuse Treatment Alternatives 
Typically, the selection of treatment processes is driven by several common regulatory requirements: (1) 
low bulk organic limits (e.g., TOC, COD); (2) requirements for pathogen log reduction; and (3) the use of 
multiple treatment barriers to control pathogens and chemicals, including trace organics (Mosher et. al., 
2016). The common advanced treatment train consists of microfiltration (MF) or ultrafiltration (UF), 



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  51 

reverse osmosis (RO), and an advanced oxidation process (AOP) and is designed to meet DDW 12/10/10 
(enteric viruses/cryptosporidium/giardia) log removal requirements. MF or UF removes residual particulate 
matter, RO demineralizes and removes chemical constituents, and AOP is used to destroy or alter chemical 
constituents that are not oxidized completely by conventional biological treatment processes or removed 
by filtration; AOP also provides disinfection benefits (Tchobanoglous et. al. 2015). AOP most commonly 
includes ultraviolet (UV) disinfection with hydrogen peroxide or may include ozonation or chlorination.  

In addition to MF/RO/AOP, the example potable reuse treatment trains in Figure 4-1 include several 
additional unit processes: 

• Biological Nutrient Removal (BNR) for removal of nitrogen and phosphorus and decreased 
fouling rates for MF or UF membranes. Denitrification also has the added benefit of reducing the 
degree of nitrate removal that must be achieved in the AWPF (Tchobanoglous et. al. 2015). 

• Tertiary Filtration can be used to reduce a measure of complexity and the effects of close-
coupled processes in DPR systems. For example, a biological process upset that increases the 
suspended solids and turbidity of secondary effluent will negatively affect downstream membrane 
performance, but the impact will be reduced with the use of tertiary filtration to capture and 
reduce the particle load (Tchobanoglous et. al. 2015).  

• Disinfection of secondary or tertiary filtered effluent can add a redundant disinfection barrier to 
the subsequent AWPF, with the level of redundancy and a possible measure of robustness 
depending upon the disinfection technology (Tchobanoglous et. al. 2015). 

• Ozone in DPR trains may be used for the pretreatment of MF/UF for flux improvement, 
oxidation of organic matter including trace organics, and disinfection of pathogens. Ozone can 
form significant concentrations of NDMA, although the use of downstream biological activated 
carbon (BAC) has been shown to effectively remove NDMA that has formed (Mosher et. al., 
2016). 

Blending Assumptions 
Raw water augmentation assumes purified water is limited to no more than 50% of source water to the 
CDM WTP at any point in time due to concerns regarding impacts to WTP operations and DDW may not 
issue full log removal credit for the WTP. The blending assumption could limit use of purified water during 
times of extreme drought when Cachuma and SWP supplies are extremely limited, such as 2015/2016 
winter conditions. 

Treated water augmentation blending requirements are also assumed to be limited to no more than 50%; 
however, there has been little regulatory discussion on the topic to date. Groundwater augmentation does 
not have blending requirements but does include minimum retention time of 2 months. 

5.3.2 Treatment Trains 
Assumed minimum levels of treatment were developed for raw water augmentation and treated water 
augmentation based on the key considerations described in Section 4.4. The assumptions herein attempt to 
balance the anticipated conservative nature of forthcoming potable reuse regulations with treatment trains 
proposed by agencies considering potable reuse based on the DPR Expert Panel recommendations. The 
treatment train is assumed to include secondary wastewater treatment followed by an AWPF 
(MF/RO/AOP), as currently required for groundwater augmentation via injection. Treatment also includes 
other treatment processes and critical control point monitoring to provide a reliable system that is redundant 
(multiple barriers), robust (combination of technologies), and resilient (combination of protocols and 
strategies) (Pecson et. al., 2015). 

A raw water augmentation treatment train builds upon the AWPF for groundwater augmentation with BNR 
and a redundant disinfection step in addition to ultimately being treated at a conventional drinking water 



 

 

 

Goleta Water District  Chapter 5  
Potable Reuse Project Components Potable Reuse Facilities Plan 

 FINAL 

July 2017  52 

treatment facility that meets surface water treatment rules. Extra processes include biological nutrient 
removal added to secondary treatment and a second chlorine (Cl) disinfection step added to the AWPF. The 
assumed raw water augmentation treatment train is referred to as “AWPF+” in this report. 

Treated water augmentation may require additional barriers to address acutely toxic constituents. Full 
tertiary treatment following secondary treatment with BNR precedes the AWPF, which includes a 
redundant disinfection process (chlorine disinfection) and redundant organics removal process (ozone (O3) 
followed by biological activated carbon (BAC)) was assumed. The assumed treated water augmentation 